



Scope of Accreditation for Testing

As per ISO/IEC 17025:2017

CAB Name: Standard Testing and Research Lab

Page No. 1 of 32

Address: Khasra No. 7, Sultanpur Majri, Shubham Market, Sidcul
Road Bahadradab, Haridwar-249403, Uttarakhand

Certificate No.: T-0040

Issue date : 31.01.2026
Validity : 30.01.2030
Amendment date: N/A

S. No	Product/ Material to be tested	Parameter/ Type of test/ Properties Measured	Range of measurement/ Detection limit	Method/ Technique	Facility
Discipline: Mechanical, Group: Building, Infrastructure & Construction Materials					
1	Plywood for general purposes	Dimension (Thickness)	1-40mm	IS:303	Permanent
2	Plywood for general purposes	Dimension (Length)	1000-3000mm	IS:303	Permanent
3	Plywood for general purposes	Dimension (Width)	500-1500mm	IS:303	Permanent
4	Plywood for general purposes	Squareness	0.1-5mm	IS:303(Annex C)	Permanent
5	Plywood for general purposes	Edge straightness	0.2-5mm	IS: 303 (Annex C)	Permanent
6	Plywood for general purposes	Workmanship & Finish	Qualitative	IS:303	Permanent
7	Plywood for general purposes	Glue Adhesion After water resistance test	Qualitative	IS:1734(Pt-5)	Permanent
8	Plywood for general purposes	Glue Adhesion After mycological test	Qualitative	IS:1734(Pt-7)	Permanent
9	Plywood for general purposes	Moisture Content	2-30%	IS:1734(Pt-1)	Permanent
10	Plywood for general purposes	Static Bending Strength, N/mm ²	1500-4000N/mm ²	IS:1734(Pt-11)	Permanent



Certificate



Scope



Scope of Accreditation for Testing

As per ISO/IEC 17025:2017

CAB Name: Standard Testing and Research Lab

Page No. 2 of 32

Address: Khasra No. 7, Sultanpur Majri, Shubham Market, Sidcul
Road Bahadrad, Haridwar-249403, Uttarakhand

Certificate No.: T-0040

Issue date : 31.01.2026
Validity : 30.01.2030
Amendment date: N/A

S. No	Product/ Material to be tested	Parameter/ Type of test/ Properties Measured	Range of measurement/ Detection limit	Method/ Technique	Facility
		Modulus of elasticity			
11	Plywood for general purposes	Static Bending Strength, N/mm ² Modulus of rupture	10-70 N/mm ²	IS:1734(Pt-11)	Permanent
12	Plywood for general purposes	Formaldehyde Content	2mg-100gm	IS:13745	Permanent
13	Plywood for general purposes	Grade	Qualitative	IS: 303	Permanent
14	Plywood for general purposes	Number of categories of permissible defects	Qualitative	IS: 303	Permanent
15	Veneered Decorative Plywood	Grade	Qualitative	IS: 1328	Permanent
16	Veneered Decorative Plywood	Type	Qualitative	IS: 1328	Permanent
17	Veneered Decorative Plywood	Open splits , checks or open Joints	Qualitative	IS: 1328	Permanent
18	Veneered Decorative Plywood	Other Defects	Qualitative	IS: 1328	Permanent



Certificate



Scope



Scope of Accreditation for Testing

As per ISO/IEC 17025:2017

CAB Name: Standard Testing and Research Lab

Page No. 3 of 32

Address: Khasra No. 7, Sultanpur Majri, Shubham Market, Sidcul
Road Bahadrad, Haridwar-249403, Uttarakhand

Certificate No.: T-0040

Issue date : 31.01.2026
Validity : 30.01.2030
Amendment date: N/A

S. No	Product/ Material to be tested	Parameter/ Type of test/ Properties Measured	Range of measurement/ Detection limit	Method/ Technique	Facility
19	Veneered Decorative Plywood	Other characteristics and manufacturing defects.	Qualitative	IS: 1328	Permanent
20	Veneered Decorative Plywood	Dimension (length)	1500-3000	IS: 1328	Permanent
21	Veneered Decorative Plywood	Dimension (Width)	800-1500	IS: 1328	Permanent
22	Veneered Decorative Plywood	Dimension (Thickness)	1-40mm	IS: 1328	Permanent
23	Veneered Decorative Plywood	Edge straightness	0.2-5mm	IS: 1328 Annex B	Permanent
24	Veneered Decorative Plywood	Squareness	0.2-5mm	IS: 1328 Annex B	Permanent
25	Veneered Decorative Plywood	Workmanship and finish	Qualitative	IS: 1328	Permanent
26	Veneered Decorative Plywood	Formaldehyde content	2mg-100gm	IS: 13745	Permanent
27	Veneered Decorative Plywood	Moisture content	2-20%	IS: 1734(Pt-1)	Permanent
28	Veneered Decorative Plywood	Water resistance test	Qualitative	IS: 1734(Pt-5)	Permanent
29	Marine Plywood	Dimension (length)	1500-3000mm	IS:710	Permanent



Certificate



Scope



Scope of Accreditation for Testing

As per ISO/IEC 17025:2017

CAB Name: Standard Testing and Research Lab

Page No. 4 of 32

Address: Khasra No. 7, Sultanpur Majri, Shubham Market, Sidcul
Road Bahadrad, Haridwar-249403, Uttarakhand

Certificate No.: T-0040

Issue date : 31.01.2026
Validity : 30.01.2030
Amendment date: N/A

S. No	Product/ Material to be tested	Parameter/ Type of test/ Properties Measured	Range of measurement/ Detection limit	Method/ Technique	Facility
30	Marine Plywood	Dimension (Width)	750-1500mm	IS:710	Permanent
31	Marine Plywood	Dimension (Thickness)	2-40mm	IS:710	Permanent
32	Marine Plywood	Edge Straightness	0.1-5mm	IS:710	Permanent
33	Marine Plywood	Squareness	0.2-5mm	IS:710	Permanent
34	Marine Plywood	Workmanship & finish	Qualitative	IS:710	Permanent
35	Marine Plywood	Moisture content,%	2-20%	IS:1734(Pt-1)	Permanent
36	Marine Plywood	Glue adhesion in dry state Glue shear strength	500-3000N	IS: 1734(Pt-4)	Permanent
37	Marine Plywood	Glue adhesion in dry state Adhesion of plies	Qualitative	IS: 1734(Pt-5)	Permanent
38	Marine Plywood	Water resistance test Glue shear strength	500-3000N	IS: 1734(Pt-4)	Permanent
39	Marine Plywood	Water resistance test Adhesion of plies	Qualitative	IS: 1734(Pt-5)	Permanent



Certificate



Scope



Scope of Accreditation for Testing

As per ISO/IEC 17025:2017

CAB Name: Standard Testing and Research Lab

Page No. 5 of 32

Address: Khasra No. 7, Sultanpur Majri, Shubham Market, Sidcul
Road Bahadrad, Haridwar-249403, Uttarakhand

Certificate No.: T-0040

Issue date : 31.01.2026
Validity : 30.01.2030
Amendment date: N/A

S. No	Product/ Material to be tested	Parameter/ Type of test/ Properties Measured	Range of measurement/ Detection limit	Method/ Technique	Facility
40	Marine Plywood	Tensile strength , N/mm ² Parallel to grain	5-100 N/mm ²	IS: 1734(Pt-9)	Permanent
41	Marine Plywood	Tensile strength , N/mm ² Right angle to grain	5-100 N/mm ²	IS: 1734(Pt-9)	Permanent
42	Marine Plywood	Mycological test	Qualitative	IS: 1734(Pt-7)	Permanent
43	Marine Plywood	Static bending strength, N/mm ² Modules of elasticity	2000-7000N/mm ²	IS: 1734(Pt-11)	Permanent
44	Marine Plywood	Static bending strength, N/mm ² Modules of rupture	20-70 N/mm ²	IS: 1734(Pt-11)	Permanent
45	Marine Plywood	Wet Bending strength Modulus of elasticity	2000-4000 N/mm ²	IS: 1734(Pt-11)	Permanent
46	Marine Plywood	Wet Bending strength Modulus of rupture	10-50 N/mm ²	IS: 1734(Pt-11)	Permanent
47	Marine Plywood	Formaldehyde content test	2mg-100gm	IS: 13745	Permanent
48	Fire Retardant plywood	Dimension (length)	1500-3000	IS: 5509	Permanent



Certificate



Scope



Scope of Accreditation for Testing

As per ISO/IEC 17025:2017

CAB Name: Standard Testing and Research Lab

Page No. 6 of 32

Address: Khasra No. 7, Sultanpur Majri, Shubham Market, Sidcul
Road Bahadradab, Haridwar-249403, Uttarakhand

Certificate No.: T-0040

Issue date : 31.01.2026
Validity : 30.01.2030
Amendment date: N/A

S. No	Product/ Material to be tested	Parameter/ Type of test/ Properties Measured	Range of measurement/ Detection limit	Method/ Technique	Facility
49	Fire Retardant plywood	Dimension (Width)	700-1500	IS: 5509	Permanent
50	Fire Retardant plywood	Dimension (Thickness)	2-40mm	IS: 5509	Permanent
51	Fire Retardant plywood	Edge Straightness	0.2-5.0mm	IS: 5509-2021	Permanent
52	Fire Retardant plywood	Squareness	0.10-5.0mm	IS: 5509-2021	Permanent
53	Fire Retardant plywood	Workmanship & finish	Qualitative	IS: 5509-2021	Permanent
54	Fire Retardant plywood	Moisture content, %	10-40%	IS: 1734(Pt-1)	Permanent
55	Fire Retardant plywood	Flammability, minutes	10-60 min	IS: 1734(Pt-3)	Permanent
56	Fire Retardant plywood	Flame penetration, minutes	5-30 min	IS: 1734(Pt-3)	Permanent
57	Fire Retardant plywood	Rate of burning, minutes	10-60 min	IS: 1734(Pt-3)	Permanent
58	Block Board	Dimension (length)	1500-3000mm	IS: 1659	Permanent
59	Block Board	Dimension (Width)	700-1500mm	IS: 1659	Permanent
60	Block Board	Dimension (Thickness)	10-60mm	IS: 1659Annex D	Permanent



Certificate



Scope



Scope of Accreditation for Testing

As per ISO/IEC 17025:2017

CAB Name: Standard Testing and Research Lab

Page No. 7 of 32

Address: Khasra No. 7, Sultanpur Majri, Shubham Market, Sidcul
Road Bahadrad, Haridwar-249403, Uttarakhand

Certificate No.: T-0040

Issue date : 31.01.2026
Validity : 30.01.2030
Amendment date: N/A

S. No	Product/ Material to be tested	Parameter/ Type of test/ Properties Measured	Range of measurement/ Detection limit	Method/ Technique	Facility
61	Block Board	Variation in thickness	0.1-10mm	IS: 1659	Permanent
62	Block Board	Edge straightness	0.20-5mm	IS: 1659	Permanent
63	Block Board	Squareness	0.10-5mm	IS: 1659	Permanent
64	Block Board	Dimension change caused by humidity	0.10-2mm	IS: 1659 Annexure – E	Permanent
65	Block Board	Changes in local planeness	0.05-0.10	IS: 1659 Annexure –E	Permanent
66	Block Board	Resistance to water	Qualitative	IS: 1659 Annexure –F	Permanent
67	Block Board	Adhesion of Plies	Qualitative	IS: 1659 Annexure-G	Permanent
68	Block Board	Mycological test	Qualitative	IS: 1659 Annexure–H	Permanent
69	Block Board	Modulus of elasticity	3000-6000N/mm ²	IS: 1659 Annexure – J	Permanent
70	Block Board	Modulus of rupture	30-60 N/mm ²	IS: 1659 Annexure – J	Permanent



Certificate



Scope



Scope of Accreditation for Testing

As per ISO/IEC 17025:2017

CAB Name: Standard Testing and Research Lab

Page No. 8 of 32

Address: Khasra No. 7, Sultanpur Majri, Shubham Market, Sidcul
Road Bahadrad, Haridwar-249403, Uttarakhand

Certificate No.: T-0040

Issue date : 31.01.2026
Validity : 30.01.2030
Amendment date: N/A

S. No	Product/ Material to be tested	Parameter/ Type of test/ Properties Measured	Range of measurement/ Detection limit	Method/ Technique	Facility
71	Block Board	Spot test	Qualitative	IS: 1659 Annexure - K	Permanent
72	Plywood for concrete shuttering works	Dimension (length)	1500-3000mm	IS: 4990	Permanent
73	Plywood for concrete shuttering works	Dimension (Width)	700-1500mm	IS: 4990	Permanent
74	Plywood for concrete shuttering works	Dimension (Thickness)	1-40mm	IS: 4990	Permanent
75	Plywood for concrete shuttering works	Edge Straightness	0.2-5mm	IS:4990 Annexure-C	Permanent
76	Plywood for concrete shuttering works	Squareness	0.1-5mm	IS: 4990 Annexure-C	Permanent
77	Plywood for concrete shuttering works	Workmanship & finish	Qualitative	IS: 4990	Permanent
78	Plywood for concrete shuttering works	Moisture content	2-30%	IS: 1734(Pt-1)	Permanent
79	Plywood for concrete shuttering works	Glue adhesion in dry state Glue shear strength	500-3000N	IS: 1734(Pt-4)	Permanent
80	Plywood for concrete shuttering works	Glue adhesion in dry state Adhesion of plies	Qualitative	IS: 1734(Pt-5)	Permanent



Certificate



Scope



Scope of Accreditation for Testing

As per ISO/IEC 17025:2017

CAB Name: Standard Testing and Research Lab

Page No. 9 of 32

Address: Khasra No. 7, Sultanpur Majri, Shubham Market, Sidcul
Road Bahadrad, Haridwar-249403, Uttarakhand

Certificate No.: T-0040

Issue date : 31.01.2026
Validity : 30.01.2030
Amendment date: N/A

S. No	Product/ Material to be tested	Parameter/ Type of test/ Properties Measured	Range of measurement/ Detection limit	Method/ Technique	Facility
81	Plywood for concrete shuttering works	Water resistance test Glue shear strength	500-3000N	IS: 1734(Pt-4)	Permanent
82	Plywood for concrete shuttering works	Water resistance test Adhesion of plies	Qualitative	IS: 1734(Pt-5)	Permanent
83	Plywood for concrete shuttering works	Tensile strength, N/mm ² Parallel to grain	5-100 N/mm ²	IS: 1734(Pt-9)	Permanent
84	Plywood for concrete shuttering works	.Tensile strength, N/mm ² Perpendicular to grain	5-100 N/mm ²	IS: 1734(Pt-9)	Permanent
85	Plywood for concrete shuttering works	Mycological test	Qualitative	IS: 1734(Pt-7)	Permanent
86	Plywood for concrete shuttering works	Glue shear strength	500-3000N	IS: 1734(Pt-4)	Permanent
87	Plywood for concrete shuttering works	Adhesion of piles	Qualitative	IS: 1734(Pt-5)	Permanent
88	Plywood for concrete shuttering works	Static bending strength, N/mm ² Modules of elasticity	2000-7000 N/mm ²	IS: 1734(Pt-11)	Permanent



Certificate



Scope



Scope of Accreditation for Testing

As per ISO/IEC 17025:2017

CAB Name: Standard Testing and Research Lab

Page No. **10** of **32**

Address: Khasra No. 7, Sultanpur Majri, Shubham Market, Sidcul
Road Bahadrad, Haridwar-249403, Uttarakhand

Certificate No.: T-0040

Issue date : 31.01.2026
Validity : 30.01.2030
Amendment date: N/A

S. No	Product/ Material to be tested	Parameter/ Type of test/ Properties Measured	Range of measurement/ Detection limit	Method/ Technique	Facility
89	Plywood for concrete shuttering works	Static bending strength, N/mm ² Modules of rupture	20-70 N/mm ²	IS: 1734(Pt-11)	Permanent
90	Plywood for concrete shuttering works	Wet bending strength, N/mm ² Modulus of elasticity	2000-4000N/mm ²	IS: 1734(Pt-11)	Permanent
91	Plywood for concrete shuttering works	Wet bending strength, N/mm ² Modulus of rupture	10-50 N/mm ²	IS: 1734(Pt-11)	Permanent
92	Plywood for concrete shuttering works	Formaldehyde content test	2mg-100gm	IS: 13745	Permanent
93	Prelaminated Medium Density fiber boards of wood and lignocellulosic Material	Finish	Qualitative	IS: 14587	Permanent
94	Prelaminated Medium Density fiber boards of wood and lignocellulosic Material	Dimension (length)	700-6000mm	IS: 14587	Permanent
95	Prelaminated Medium Density fiber boards of wood and	Dimension (Width)	200-2000mm	IS: 14587	Permanent



Certificate



Scope



Scope of Accreditation for Testing

As per ISO/IEC 17025:2017

CAB Name: Standard Testing and Research Lab

Page No. 11 of 32

Address: Khasra No. 7, Sultanpur Majri, Shubham Market, Sidcul
Road Bahadrad, Haridwar-249403, Uttarakhand

Certificate No.: T-0040

Issue date : 31.01.2026
Validity : 30.01.2030
Amendment date: N/A

S. No	Product/ Material to be tested	Parameter/ Type of test/ Properties Measured	Range of measurement/ Detection limit	Method/ Technique	Facility
	lignocellulosic Material				
96	Prelaminated Medium Density fiber boards of wood and lignocellulosic Material	Dimension (Thickness)	2-50mm	IS: 14587	Permanent
97	Prelaminated Medium Density fiber boards of wood and lignocellulosic Material	Squareness	0.1-5mm	IS: 2380(Pt-2)	Permanent
98	Prelaminated Medium Density fiber boards of wood and lignocellulosic Material	Edge straightness	0.2 -5mm	IS: 2380(Pt-2)	Permanent
99	Prelaminated Medium Density fiber boards of wood and lignocellulosic Material	Density, Kg/m ³	600-900 kg/m ³	IS: 2380(Pt-3)	Permanent
100	Prelaminated Medium Density fiber boards of wood and	Variation from mean density, %	0.5-20%	IS: 2380(Pt-3)	Permanent



Certificate



Scope



Scope of Accreditation for Testing

As per ISO/IEC 17025:2017

CAB Name: Standard Testing and Research Lab

Page No. 12 of 32

Address: Khasra No. 7, Sultanpur Majri, Shubham Market, Sidcul
Road Bahadrad, Haridwar-249403, Uttarakhand

Certificate No.: T-0040

Issue date : 31.01.2026
Validity : 30.01.2030
Amendment date: N/A

S. No	Product/ Material to be tested	Parameter/ Type of test/ Properties Measured	Range of measurement/ Detection limit	Method/ Technique	Facility
	lignocellulosic Material				
101	Prelaminated Medium Density fiber boards of wood and lignocellulosic Material	Moisture content, %	2-30%	IS: 2380(Pt-3)	Permanent
102	Prelaminated Medium Density fiber boards of wood and lignocellulosic Material	Modulus of rupture (MOR)/N/mm ²	10-70 N/mm ²	IS: 2380(Pt-4)	Permanent
103	Prelaminated Medium Density fiber boards of wood and lignocellulosic Material	Modulus of elasticity (MOE) N/mm ²	1500-3000N/mm ²	IS: 2380(Pt-4)	Permanent
104	Prelaminated Medium Density fiber boards of wood and lignocellulosic Material	Internal bond strength	0.4-0.8 N/mm ²	IS: 2380(Pt-5)	Permanent
105	Prelaminated Medium Density fiber boards of wood and	24 hr thickness (due to general absorption) %	1.0-50%	IS: 2380(Pt-17)	Permanent



Certificate



Scope



Scope of Accreditation for Testing

As per ISO/IEC 17025:2017

CAB Name: Standard Testing and Research Lab

Page No. 13 of 32

Address: Khasra No. 7, Sultanpur Majri, Shubham Market, Sidcul
Road Bahadrad, Haridwar-249403, Uttarakhand

Certificate No.: T-0040

Issue date : 31.01.2026
Validity : 30.01.2030
Amendment date: N/A

S. No	Product/ Material to be tested	Parameter/ Type of test/ Properties Measured	Range of measurement/ Detection limit	Method/ Technique	Facility
	lignocellulosic Material				
106	Prelaminated Medium Density fiber boards of wood and lignocellulosic Material	Screw withdrawl strength Face	900-2000N	IS: 2380(Pt-14)	Permanent
107	Prelaminated Medium Density fiber boards of wood and lignocellulosic Material	Screw withdrawl strength Edge	300-1200 N	IS: 2380(Pt-14)	Permanent
108	Prelaminated Medium Density fiber boards of wood and lignocellulosic Material	Abrasion resistance, resolution	Qualitative	IS: 14587 Annexure-B	Permanent
109	Prelaminated Medium Density fiber boards of wood and lignocellulosic Material	Resistance to steam water vapor	Qualitative	IS: 14587 Annexure-C	Permanent
110	Prelaminated Medium Density fiber boards of wood and	Resistance to crack	Qualitative	IS: 14587 Annexure-D	Permanent



Certificate



Scope



Scope of Accreditation for Testing

As per ISO/IEC 17025:2017

CAB Name: Standard Testing and Research Lab

Page No. 14 of 32

Address: Khasra No. 7, Sultanpur Majri, Shubham Market, Sidcul
Road Bahadradab, Haridwar-249403, Uttarakhand

Certificate No.: T-0040

Issue date : 31.01.2026
Validity : 30.01.2030
Amendment date: N/A

S. No	Product/ Material to be tested	Parameter/ Type of test/ Properties Measured	Range of measurement/ Detection limit	Method/ Technique	Facility
	lignocellulosic Material				
111	Prelaminated Medium Density fiber boards of wood and lignocellulosic Material	Resistance to cigarette burn	Qualitative	IS: 14587 Annexure-E	Permanent
112	Prelaminated Medium Density fiber boards of wood and lignocellulosic Material	Resistance to stain	Qualitative	IS: 14587 Annexure-E	Permanent
113	Medium Density fiber boards of wood and lignocellulosic Material	Finish	Qualitative	IS: 12406	Permanent
114	Medium Density fiber boards of wood and lignocellulosic Material	Dimension (length)	700-6000mm	IS: 12406	Permanent
115	Medium Density fiber boards of wood and lignocellulosic Material	Dimension (Width)	200-2000mm	IS: 12406	Permanent



Certificate



Scope



Scope of Accreditation for Testing

As per ISO/IEC 17025:2017

CAB Name: Standard Testing and Research Lab

Page No. 15 of 32

Address: Khasra No. 7, Sultanpur Majri, Shubham Market, Sidcul
Road Bahadrad, Haridwar-249403, Uttarakhand

Certificate No.: T-0040

Issue date : 31.01.2026
Validity : 30.01.2030
Amendment date: N/A

S. No	Product/ Material to be tested	Parameter/ Type of test/ Properties Measured	Range of measurement/ Detection limit	Method/ Technique	Facility
116	Medium Density fiber boards of wood and lignocellulosic Material	Dimension (Thickness)	2-50mm	IS: 12406	Permanent
117	Medium Density fiber boards of wood and lignocellulosic Material	Squareness	0.1-5mm	IS: 2380(Pt-2)	Permanent
118	Medium Density fiber boards of wood and lignocellulosic Material	Density, Kg/m ³	600-900 kg/m ³	IS: 2380(Pt-3)	Permanent
119	Medium Density fiber boards of wood and lignocellulosic Material	Variation form mean density	0.5-20%	IS: 2380(Pt-3)	Permanent
120	Medium Density fiber boards of wood and lignocellulosic Material	Moisture content	2-30%	IS: 2380(Pt-3)	Permanent
121	Medium Density fiber boards of wood and lignocellulosic Material	Modulus of rupture (MOR)/N/mm ²	10-70 N/mm ²	IS: 2380(Pt-4)	Permanent



Certificate



Scope



Scope of Accreditation for Testing

As per ISO/IEC 17025:2017

CAB Name: Standard Testing and Research Lab

Page No. **16** of **32**

Address: Khasra No. 7, Sultanpur Majri, Shubham Market, Sidcul
Road Bahadradab, Haridwar-249403, Uttarakhand

Certificate No.: T-0040

Issue date : 31.01.2026
Validity : 30.01.2030
Amendment date: N/A

S. No	Product/ Material to be tested	Parameter/ Type of test/ Properties Measured	Range of measurement/ Detection limit	Method/ Technique	Facility
122	Medium Density fiber boards of wood and lignocellulosic Material	Modulus of elasticity (MOE) N/mm ²	1500-3000N/mm ²	IS: 2380(Pt-4)	Permanent
123	Medium Density fiber boards of wood and lignocellulosic Material	Internal bond strength	0.4-0.8 N/mm ²	IS: 2380(Pt-5)	Permanent
124	Medium Density fiber boards of wood and lignocellulosic Material	10. 24 hr thickness (due to general absorption) %	1.0-50%	IS: 2380(Pt-17)	Permanent
125	Medium Density fiber boards of wood and lignocellulosic Material	Screw withdrawl strength Face	900-2000N	IS: 2380(Pt-14)	Permanent
126	Medium Density fiber boards of wood and lignocellulosic Material	Screw withdrawl strength Edge	300-1200 N	IS: 2380(Pt-14)	Permanent
127					Permanent
128	Prelaminated Medium Density Particle boards from wood	Finish	Qualitative	IS: 12823	Permanent



Certificate



Scope



Scope of Accreditation for Testing

As per ISO/IEC 17025:2017

CAB Name: Standard Testing and Research Lab

Page No. 17 of 32

Address: Khasra No. 7, Sultanpur Majri, Shubham Market, Sidcul
Road Bahadrad, Haridwar-249403, Uttarakhand

Certificate No.: T-0040

Issue date : 31.01.2026
Validity : 30.01.2030
Amendment date: N/A

S. No	Product/ Material to be tested	Parameter/ Type of test/ Properties Measured	Range of measurement/ Detection limit	Method/ Technique	Facility
	and lignocellulosic Material				
129	Prelaminated Medium Density Particle boards from wood and lignocellulosic Material	Dimension (length)	700-6000mm	IS: 12823	Permanent
130	Prelaminated Medium Density Particle boards from wood and lignocellulosic Material	Dimension (Width)	200-2000mm	IS: 12823	Permanent
131	Prelaminated Medium Density Particle boards from wood and lignocellulosic Material	Dimension (Thickness)	2-50mm	IS: 12823	Permanent
132	Prelaminated Medium Density Particle boards from wood and lignocellulosic Material	Squareness	0.1-5mm	IS: 2380(Pt-2)	Permanent
133	Prelaminated Medium Density Particle boards from wood	Density, Kg/m ³	600-900 kg/m ³	IS: 2380(Pt-3)	Permanent



Certificate



Scope



Scope of Accreditation for Testing

As per ISO/IEC 17025:2017

CAB Name: Standard Testing and Research Lab

Page No. 18 of 32

Address: Khasra No. 7, Sultanpur Majri, Shubham Market, Sidcul
Road Bahadradab, Haridwar-249403, Uttarakhand

Certificate No.: T-0040

Issue date : 31.01.2026
Validity : 30.01.2030
Amendment date: N/A

S. No	Product/ Material to be tested	Parameter/ Type of test/ Properties Measured	Range of measurement/ Detection limit	Method/ Technique	Facility
	and lignocellulosic Material				
134	Prelaminated Medium Density Particle boards from wood and lignocellulosic Material	Variation form mean density	0.5-20%	IS: 2380(Pt-3)	Permanent
135	Prelaminated Medium Density Particle boards from wood and lignocellulosic Material	Moisture content	2-30%	IS: 2380(Pt-3)	Permanent
136	Prelaminated Medium Density Particle boards from wood and lignocellulosic Material	Modulus of rupture (MOR)/N/mm ²	10-70 N/mm ²	IS: 2380(Pt-4)	Permanent
137	Prelaminated Medium Density Particle boards from wood and lignocellulosic Material	Modulus of elasticity (MOE) N/mm ²	1500-3000N/mm ²	IS: 2380(Pt-4)	Permanent
138	Prelaminated Medium Density Particle boards from wood	Internal bond strength	0.4-0.8 N/mm ²	IS: 2380(Pt-5)	Permanent



Certificate



Scope



Scope of Accreditation for Testing

As per ISO/IEC 17025:2017

CAB Name: Standard Testing and Research Lab

Page No. **19** of **32**

Address: Khasra No. 7, Sultanpur Majri, Shubham Market, Sidcul
Road Bahadradabad, Haridwar-249403, Uttarakhand

Certificate No.: T-0040

Issue date : 31.01.2026
Validity : 30.01.2030
Amendment date: N/A

S. No	Product/ Material to be tested	Parameter/ Type of test/ Properties Measured	Range of measurement/ Detection limit	Method/ Technique	Facility
	and lignocellulosic Material				
139	Prelaminated Medium Density Particle boards from wood and lignocellulosic Material	10. 24 hr thickness (due to general absorption) %	1.0-50%	IS: 2380(Pt-17)	Permanent
140	Prelaminated Medium Density Particle boards from wood and lignocellulosic Material	Screw withdrawl strength Face	900-2000N	IS: 2380(Pt-14)	Permanent
141	Prelaminated Medium Density Particle boards from wood and lignocellulosic Material	Screw withdrawl strength Edge	300-1200 N	IS: 2380(Pt-14)	Permanent
142	Prelaminated Medium Density Particle boards from wood and lignocellulosic Material	Abrasion resistance, resolution	Qualitative	IS: 12823-Annexure-B	Permanent
143	Prelaminated Medium Density Particle boards from wood	.Resistance to steam water vapor	Qualitative	IS: 12823-Annexure-C	Permanent



Certificate



Scope



Scope of Accreditation for Testing

As per ISO/IEC 17025:2017

CAB Name: Standard Testing and Research Lab

Page No. **20** of **32**

Address: Khasra No. 7, Sultanpur Majri, Shubham Market, Sidcul
Road Bahadrad, Haridwar-249403, Uttarakhand

Certificate No.: T-0040

Issue date : 31.01.2026
Validity : 30.01.2030
Amendment date: N/A

S. No	Product/ Material to be tested	Parameter/ Type of test/ Properties Measured	Range of measurement/ Detection limit	Method/ Technique	Facility
	and lignocellulosic Material				
144	Prelaminated Medium Density Particle boards from wood and lignocellulosic Material	Resistance to crack	Qualitative	IS: 12823-Annexure-D	Permanent
145	Prelaminated Medium Density Particle boards from wood and lignocellulosic Material	Resistance to cigarette burn	Qualitative	IS: 12823-Annexure-E	Permanent
146	Prelaminated Medium Density Particle boards from wood and lignocellulosic Material	Resistance to stain	Qualitative	IS: 12823-Annexure-F	Permanent
147	Veneered Medium density particle boards form wood and other lignocellulosic material	Finish	Qualitative	IS: 3097	Permanent
148	Veneered Medium density particle boards form wood and other	Dimension (length)	700-6000mm	IS: 3097	Permanent



Certificate



Scope



Scope of Accreditation for Testing

As per ISO/IEC 17025:2017

CAB Name: Standard Testing and Research Lab

Page No. **21** of **32**

Address: Khasra No. 7, Sultanpur Majri, Shubham Market, Sidcul
Road Bahadradab, Haridwar-249403, Uttarakhand

Certificate No.: T-0040

Issue date : 31.01.2026
Validity : 30.01.2030
Amendment date: N/A

S. No	Product/ Material to be tested	Parameter/ Type of test/ Properties Measured	Range of measurement/ Detection limit	Method/ Technique	Facility
	lignocellulosic material				
149	Veneered Medium density particle boards form wood and other lignocellulosic material	Dimension (Width)	200-2000mm	IS: 3097	Permanent
150	Veneered Medium density particle boards form wood and other lignocellulosic material	Dimension (Thickness)	2-50mm	IS: 3097	Permanent
151	Veneered Medium density particle boards form wood and other lignocellulosic material	Squareness	0.1-5mm	IS: 2380(Pt-2)	Permanent
152	Veneered Medium density particle boards form wood and other lignocellulosic material	Density, Kg/m ³	600-900 kg/m ³	IS: 2380(Pt-3)	Permanent



Certificate



Scope



Scope of Accreditation for Testing

As per ISO/IEC 17025:2017

CAB Name: Standard Testing and Research Lab

Page No. 22 of 32

Address: Khasra No. 7, Sultanpur Majri, Shubham Market, Sidcul
Road Bahadradab, Haridwar-249403, Uttarakhand

Certificate No.: T-0040

Issue date : 31.01.2026
Validity : 30.01.2030
Amendment date: N/A

S. No	Product/ Material to be tested	Parameter/ Type of test/ Properties Measured	Range of measurement/ Detection limit	Method/ Technique	Facility
153	Veneered Medium density particle boards form wood and other lignocellulosic material	Variation form mean density	0.5-20 %	IS: 2380(Pt-3)	Permanent
154	Veneered Medium density particle boards form wood and other lignocellulosic material	Moisture content	2-30%	IS: 2380(Pt-3)	Permanent
155	Veneered Medium density particle boards form wood and other lignocellulosic material	Modulus of rupture (MOR)/N/mm ²	10-70 N/mm ²	IS: 2380(Pt-4)	Permanent
156	Veneered Medium density particle boards form wood and other lignocellulosic material	Modulus of elasticity (MOE) N/mm ²	1500-3000N/mm ²	IS: 2380(Pt-4)	Permanent
157	Veneered Medium density particle boards form wood and other	Internal bond strength	0.4-0.8 N/mm ²	IS: 2380(Pt-5)	Permanent



Certificate



Scope



Scope of Accreditation for Testing

As per ISO/IEC 17025:2017

CAB Name: Standard Testing and Research Lab

Page No. 23 of 32

Address: Khasra No. 7, Sultanpur Majri, Shubham Market, Sidcul
Road Bahadrad, Haridwar-249403, Uttarakhand

Certificate No.: T-0040

Issue date : 31.01.2026
Validity : 30.01.2030
Amendment date: N/A

S. No	Product/ Material to be tested	Parameter/ Type of test/ Properties Measured	Range of measurement/ Detection limit	Method/ Technique	Facility
	lignocellulosic material				
158	Veneered Medium density particle boards form wood and other lignocellulosic material	10. 24 hr thickness (due to general absorption) %	1.0-50%	IS: 2380(Pt-17)	Permanent
159	Veneered Medium density particle boards form wood and other lignocellulosic material	Screw withdrawl strength Face	900-2000N	IS: 2380(Pt-14)	Permanent
160	Veneered Medium density particle boards form wood and other lignocellulosic material	Screw withdrawl strength Edge	300-1200 N	IS: 2380(Pt-14)	Permanent
161	Wooden flush door shutters	Workmanship and finish	Qualitative	IS: 2202(Pt-1)	Permanent
162	Wooden flush door shutters	Workmanship and finish	Qualitative	IS: 2202(Pt-2)	Permanent



Certificate



Scope



Scope of Accreditation for Testing

As per ISO/IEC 17025:2017

CAB Name: Standard Testing and Research Lab

Page No. 24 of 32

Address: Khasra No. 7, Sultanpur Majri, Shubham Market, Sidcul
Road Bahadradab, Haridwar-249403, Uttarakhand

Certificate No.: T-0040

Issue date : 31.01.2026
Validity : 30.01.2030
Amendment date: N/A

S. No	Product/ Material to be tested	Parameter/ Type of test/ Properties Measured	Range of measurement/ Detection limit	Method/ Technique	Facility
163	Wooden flush door shutters	Dimension (Height)	1000-3000 mm	IS: 4020(Pt-2)	Permanent
164	Wooden flush door shutters	Dimension (Width)	500-1500mm	IS: 4020(Pt-2)	Permanent
165	Wooden flush door shutters	Dimension (Thickness)	1-40mm	IS: 4020(Pt-2)	Permanent
166	Wooden flush door shutters	Maximum variation in thickness b/w any two points	0.1-2mm	IS: 4020(Pt-2)	Permanent
167	Wooden flush door shutters	Squareness	0.10-1mm	IS: 4020(Pt-2)	Permanent
168	Wooden flush door shutters	General flatness test	0.1-10mm	IS: 4020(Pt-3)	Permanent
169	Wooden flush door shutters	Local planeness test	0.1-2mm	IS: 4020(Pt-4)	Permanent
170	Wooden flush door shutters	Impact indentation test Visual observation	Qualitative	IS: 4020(Pt-5)	Permanent
171	Wooden flush door shutters	Impact indentation test Depth of indentation	0.01-2mm	IS: 4020(Pt-5)	Permanent
172	Wooden flush door shutters	Edge loading test Deflection, mm	0.1-10mm	IS: 4020(Pt-7)	Permanent



Certificate



Scope



Scope of Accreditation for Testing

As per ISO/IEC 17025:2017

CAB Name: Standard Testing and Research Lab

Page No. 25 of 32

Address: Khasra No. 7, Sultanpur Majri, Shubham Market, Sidcul
Road Bahadrad, Haridwar-249403, Uttarakhand

Certificate No.: T-0040

Issue date : 31.01.2026
Validity : 30.01.2030
Amendment date: N/A

S. No	Product/ Material to be tested	Parameter/ Type of test/ Properties Measured	Range of measurement/ Detection limit	Method/ Technique	Facility
173	Wooden flush door shutters	Edge loading test Residual deflection, mm	0.1-1mm	IS: 4020(Pt-7)	Permanent
174	Wooden flush door shutters	Edge loading test Lateral Buckling, mm During loaded condition	0.1-10mm	IS: 4020(Pt-7)	Permanent
175	Wooden flush door shutters	Edge loading test Lateral Buckling After removal of upload	Qualitative	IS: 4020(Pt-7)	Permanent
176	Wooden flush door shutters	Shock resistance test Visual observation (After 25 blows on each end)	Qualitative	IS: 4020(Pt-8)	Permanent
177	Wooden flush door shutters	Shock resistance test Visual observation (After 5 impacts on both side of the shutter)	Qualitative	IS: 4020(Pt-8)	Permanent
178	Wooden flush door shutters	Buckling test Initial deflection	1-60mm	IS: 4020(Pt-9)	Permanent



Certificate



Scope



Scope of Accreditation for Testing

As per ISO/IEC 17025:2017

CAB Name: Standard Testing and Research Lab

Page No. 26 of 32

Address: Khasra No. 7, Sultanpur Majri, Shubham Market, Sidcul
Road Bahadrad, Haridwar-249403, Uttarakhand

Certificate No.: T-0040

Issue date : 31.01.2026
Validity : 30.01.2030
Amendment date: N/A

S. No	Product/ Material to be tested	Parameter/ Type of test/ Properties Measured	Range of measurement/ Detection limit	Method/ Technique	Facility
179	Wooden flush door shutters	Buckling test Residual deformation	0.1-10mm	IS: 4020(Pt-9)	Permanent
180	Wooden flush door shutters	Buckling test Visual observation	Qualitative	IS: 4020(Pt-9)	Permanent
181	Wooden flush door shutters	Slamming test Visual observation (After 50 successive impacts)	Qualitative	IS: 4020(Pt-10)	Permanent
182	Wooden flush door shutters	Misuse test	Qualitative	IS: 4020(Pt-11)	Permanent
183	Wooden flush door shutters	Varying humidity test Visual observation	Qualitative	IS: 4020(Pt-12)	Permanent
184	Wooden flush door shutters	Varying humidity test Departure from general plainness	0.1-2mm	IS: 4020(Pt-12)	Permanent
185	Wooden flush door shutters	Varying humidity test Recovery %	82-100%	IS: 4020(Pt-12)	Permanent
186	Wooden flush door shutters	End immersion test	Qualitative	IS: 4020(Pt-13)	Permanent
187	Wooden flush door shutters	.Knife test	Qualitative	IS: 4020(Pt-14)	Permanent



Certificate



Scope



Scope of Accreditation for Testing

As per ISO/IEC 17025:2017

CAB Name: Standard Testing and Research Lab

Page No. 27 of 32

Address: Khasra No. 7, Sultanpur Majri, Shubham Market, Sidcul
Road Bahadrad, Haridwar-249403, Uttarakhand

Certificate No.: T-0040

Issue date : 31.01.2026
Validity : 30.01.2030
Amendment date: N/A

S. No	Product/ Material to be tested	Parameter/ Type of test/ Properties Measured	Range of measurement/ Detection limit	Method/ Technique	Facility
188	Wooden flush door shutters	. Glue Adhesion test	Qualitative	IS: 4020(Pt-15)	Permanent
189	Wooden flush door shutters	Screw withdrawal resistance test Visual observation	Qualitative	IS: 4020(Pt-16)	Permanent
190	Wooden flush door shutters	Screw withdrawal resistance test load required withdraw the screw	500-5000 N	IS: 4020(Pt-16)	Permanent
191	Wooden flush door shutters (Holow Tubular)	Workmanship and finish	Qualitative	IS: 2191(Pt-1)	Permanent
192	Wooden flush door shutters (Holow Tubular)	Workmanship and finish	Qualitative	IS: 2191(Pt-2)	Permanent
193	Wooden flush door shutters (Holow Tubular)	Dimension (Height)	1000-3000 mm	IS: 4020(Pt-2)	Permanent
194	Wooden flush door shutters (Holow Tubular)	Dimension (Width)	500-1500mm	IS: 4020(Pt-2)	Permanent
195	Wooden flush door shutters (Holow Tubular)	Dimension (Thickness)	1-40mm	IS: 4020(Pt-2)	Permanent



Certificate

This is annexure to 'Certificate of Accreditation' and does not require any signature

Reg Office: 307/20, 2nd Lane No. 5A, Ranjit Nagar, New Delhi 110008, India



Scope



Scope of Accreditation for Testing

As per ISO/IEC 17025:2017

CAB Name: Standard Testing and Research Lab

Page No. 28 of 32

Address: Khasra No. 7, Sultanpur Majri, Shubham Market, Sidcul
Road Bahadradab, Haridwar-249403, Uttarakhand

Certificate No.: T-0040

Issue date : 31.01.2026
Validity : 30.01.2030
Amendment date: N/A

S. No	Product/ Material to be tested	Parameter/ Type of test/ Properties Measured	Range of measurement/ Detection limit	Method/ Technique	Facility
196	Wooden flush door shutters (Hollow Tubular)	Maximum variation in thickness b/w any two points	0.1-2mm	IS: 4020(Pt-2)	Permanent
197	Wooden flush door shutters (Hollow Tubular)	Squareness	0.10-1mm	IS: 4020(Pt-2)	Permanent
198	Wooden flush door shutters (Hollow Tubular)	General flatness test	0.1-10mm	IS: 4020(Pt-3)	Permanent
199	Wooden flush door shutters (Hollow Tubular)	Local planeness test	0.1-2mm	IS: 4020(Pt-4)	Permanent
200	Wooden flush door shutters (Hollow Tubular)	Impact indentation test Visual observation	Qualitative	IS: 4020(Pt-5)	Permanent
201	Wooden flush door shutters (Hollow Tubular)	Impact indentation test Depth of indentation	0.01-2mm	IS: 4020(Pt-5)	Permanent
202	Wooden flush door shutters (Hollow Tubular)	Edge loading test Deflection, mm	0.1-10mm	IS: 4020(Pt-7)	Permanent
203	Wooden flush door shutters (Hollow Tubular)	Edge loading test Residual deflection, mm	0.1-1mm	IS: 4020(Pt-7)	Permanent



Certificate



Scope



Scope of Accreditation for Testing

As per ISO/IEC 17025:2017

CAB Name: Standard Testing and Research Lab

Page No. **29** of **32**

Address: Khasra No. 7, Sultanpur Majri, Shubham Market, Sidcul
Road Bahadrad, Haridwar-249403, Uttarakhand

Certificate No.: T-0040

Issue date : 31.01.2026
Validity : 30.01.2030
Amendment date: N/A

S. No	Product/ Material to be tested	Parameter/ Type of test/ Properties Measured	Range of measurement/ Detection limit	Method/ Technique	Facility
204	Wooden flush door shutters (Hollow Tubular)	Edge loading test Lateral Buckling, mm During loaded condition	0.1-10mm	IS: 4020(Pt-7)	Permanent
205	Wooden flush door shutters (Hollow Tubular)	Edge loading test Lateral Buckling After removal of upload	Qualitative	IS: 4020(Pt-7)	Permanent
206	Wooden flush door shutters (Hollow Tubular)	Shock resistance test Visual observation (After 25 blows on each end)	Qualitative	IS: 4020(Pt-8)	Permanent
207	Wooden flush door shutters (Hollow Tubular)	Shock resistance test Visual observation (After 5 impacts on both side of the shutter)	Qualitative	IS: 4020(Pt-8)	Permanent
208	Wooden flush door shutters (Hollow Tubular)	Buckling test Initial deflection	1-60mm	IS: 4020(Pt-9)	Permanent
209	Wooden flush door shutters (Hollow Tubular)	Buckling test Residual deformation	0.1-10mm	IS: 4020(Pt-9)	Permanent



Certificate



Scope



Scope of Accreditation for Testing

As per ISO/IEC 17025:2017

CAB Name: Standard Testing and Research Lab

Page No. **30** of **32**

Address: Khasra No. 7, Sultanpur Majri, Shubham Market, Sidcul
Road Bahadradab, Haridwar-249403, Uttarakhand

Certificate No.: T-0040

Issue date : 31.01.2026
Validity : 30.01.2030
Amendment date: N/A

S. No	Product/ Material to be tested	Parameter/ Type of test/ Properties Measured	Range of measurement/ Detection limit	Method/ Technique	Facility
210	Wooden flush door shutters (Holow Tubular)	Buckling test Visual observation	Qualitative	IS: 4020(Pt-9)	Permanent
211	Wooden flush door shutters (Holow Tubular)	Slamming test Visual observation (After 50 successive impacts)	Qualitative	IS: 4020(Pt-10)	Permanent
212	Wooden flush door shutters (Holow Tubular)	Misuse test	Qualitative	IS: 4020(Pt-11)	Permanent
213	Wooden flush door shutters (Holow Tubular)	Varying humidity test Visual observation	Qualitative	IS: 4020(Pt-12)	Permanent
214	Wooden flush door shutters (Holow Tubular)	Varying humidity test Depature from general plainness	0.1-2mm	IS: 4020(Pt-12)	Permanent
215	Wooden flush door shutters (Holow Tubular)	Varying humidity test Recovery %	82-100%	IS: 4020(Pt-12)	Permanent
216	Wooden flush door shutters (Holow Tubular)	End immersion test	Qualitative	IS: 4020(Pt-13)	Permanent



Certificate



Scope



Scope of Accreditation for Testing

As per ISO/IEC 17025:2017

CAB Name: Standard Testing and Research Lab

Page No. **31** of **32**

Address: Khasra No. 7, Sultanpur Majri, Shubham Market, Sidcul
Road Bahadrad, Haridwar-249403, Uttarakhand

Certificate No.: T-0040

Issue date : 31.01.2026
Validity : 30.01.2030
Amendment date: N/A

S. No	Product/ Material to be tested	Parameter/ Type of test/ Properties Measured	Range of measurement/ Detection limit	Method/ Technique	Facility
217	Wooden flush door shutters (Holow Tubular)	Knife test	Qualitative	IS: 4020(Pt-14)	Permanent
218	Wooden flush door shutters (Holow Tubular)	Glue Adhesion test	Qualitative	IS: 4020(Pt-15)	Permanent
219	Wooden flush door shutters (Holow Tubular)	Screw withdrawal resistance test Visual observation	Qualitative	IS: 4020(Pt-16)	Permanent
220	Wooden flush door shutters (Holow Tubular)	Screw withdrawal resistance test load required withdraw the screw	500-5000 N	IS: 4020(Pt-16)	Permanent
221	Synthetic Resin Adhesives for Plywood/phenolic amino plastic and biomethid base	Types	Qualitative	IS: 848	Permanent
222	Synthetic Resin Adhesives for Plywood/phenolic amino plastic and biomethid base	Open Assembly time Maximum	1-30min	IS: 848	Permanent



Certificate



Scope



Scope of Accreditation for Testing

As per ISO/IEC 17025:2017

CAB Name: Standard Testing and Research Lab

Page No. 32 of 32

Address: Khasra No. 7, Sultanpur Majri, Shubham Market, Sidcul
Road Bahadrad, Haridwar-249403, Uttarakhand

Certificate No.: T-0040

Issue date : 31.01.2026
Validity : 30.01.2030
Amendment date: N/A

S. No	Product/ Material to be tested	Parameter/ Type of test/ Properties Measured	Range of measurement/ Detection limit	Method/ Technique	Facility
223	Synthetic Resin Adhesives for Plywood/phenolic amino plastic and biomethid base	Open Assembly time Minimum	1-30min	IS: 848	Permanent
224	Synthetic Resin Adhesives for Plywood/phenolic amino plastic and biomethid base	Acidity and Alkalinity	1 to 14	IS: 848	Permanent
225	Synthetic Resin Adhesives for Plywood/phenolic amino plastic and biomethid base	Cyclic test Visual observation	Qualitative	IS: 848	Permanent
226	Synthetic Resin Adhesives for Plywood/phenolic amino plastic and biomethid base	Cyclic test Forcible separation	Qualitative	IS: 848	Permanent
Discipline: Mechanical, Group: Performance/Durability/ Safety Test					
227	Door Closer	Performance test	Qualitative	IS: 3564 Annexure-B	Permanent
228	Door Closer	Endurance test	Qualitative	IS: 3564 Annexure-B	Permanent



Certificate



Scope